MAY 1, 1991

EhEHYEH TS HE

INSTRUCTIONS AND PARTS MANUAL
__. ;‘-!-.%yf

Model C-10

EQUIPMENT DEVELOPMENT COMPANY, INC.

100 THOMAS JOHNSON DRIVE, FREDERICK, MARYLAND 21702-4600 USA
PHONE (301)663-1600 TOLL FREE 1-B00-53B-3326
FAX (301)663-1607 FAX FREE 1-800-447-3326
WEBSITE: www.edcoinc.con "EMAIL: saleseedcoinc.con

PRINTED IN US.A.




FIG. 1: MAIN ASSEMBLY




PARTS LISTING - FIG. 1: MAIN ASSEMBLY

Item # Part # Description Qty.
i. 49001 Frame, Main 1
2. 52015 Screw, Cap 3/8-16 x 3-1/2 Full 1
3. 10404 Nut 3/8-16 1
4, 80007 Decal, "Cut Control"” (Small}) i
5. 49014 Knob, Control W/ 1/2-13 x 6-3/4 1
6. 10417 Nut 1/2-13 1
7. 10922 Spring Comp. .968"0D x 3-1/2"CL 1
g, 48002 Fork i
g, 41041 Spring, Ext. 1.75"0D x 8"L 2

i0. 10913 Screw, Cap 1/2-20 x 5 1
i1, 10205 Nut, Lock 1/2-20 1
12, 49003 Caster, Swivel 2-1/2 x 1-1/4 3
13, 10213 Washer, Flat 5/16 12
14, 10807 Nut, Lock 5/16-18 iz
i5. 16053 Screw, Cap 5/16-18 x 3/4 12
16. 10407 Nut, Lock 1/2-13 1
17. 52014 Screw, Cap 1/2-13 x 14 1
18. 10025 Washer, Flat 3/8 4
19. 10004 Nut, Lock 3/8-24 1
20. 10919 Rod End, Female 3/8-24 1
21. 10014 Nut 3/8-24 1
22. 49004 Linkage, Disengage 3/8 x 31-1/2" 1
23. 49005 Linkage Support, Upper i
24, 10025 Washer, Flat 3/8 2
25, 49006 Spring, Comp. 13/16"0D x 2-1/4" 1
26, 10004 Nut, Lock 3/8-24 1

7. 10014 Nut 3/8-24 1
28. 10029 Screw, Cap 3/8-24 x 1-3/4 1
29, 10025 Washer, Flat 3/8 S 2
30. 10004 Nut, Lock 3/8-24 1
31. 49007 Lever, Disengage 1
32, 14023 Knob, Ball 1/2~13 x 1-3/8"RD 1
33, 10810 Nut, Lock 3/8-16 i
34. 10011 Spacer, Steel 3/8"ID x 3/8"W 2
as. 10318 Screw, Cap 3/8-16 x 3-3/4 1
36. 79022 Grip, Hand 17 2
37. 439008 Handle Bar 1
38, 10055 Screw, Cap 3/8-16 x 1 3
39, i0811 Washer, Lock 3/8 3
40, 10025 Washer, Flat 3/8 3
41. 49009 Bracket, Belt Cover i
42, 10021 Screw, Cap 3/8-24 x 1 i
43, 10025 Washer, Flat 3/8 i
44, 10810 Nut, Lock 3/8-16 2
45, 10480 Screw, Cap 3/8-16 x 1~-1/2 Full 1
46, 10025 Washer, Flat 3/8 4
47. 10811 Washer, Lock 3/8 i
48, 10404 Nut 3/8-16 i
49, 48010 Belt Cover Assembly 1
50. 10213 Washer, Flat 5/16 2
51, 10801 ~ Washer, Lock 5/16 2
52. 10054 Nut 5/16-18 2
53, 49011 Blade Guard i
54, 49012 Brush 1" x 34-1/2"L 1
55, 10128 Rivet, Pop 1/8 x 1/4 10
56. 45013 Blade Guard Stop 1
57. 10038 Washer, Lock 1/4 1
58. 10353 Screw, Skt. Hd. 1/4-20 x 1/2 i




Item

10.
i1.
12.
13.
i4.
15.
16.
17.
i8.
19.
20.

#

FIG. 2: ENGINE & ARBOR ASSEMBLY

Part #

76025
15015
10054
10801
10213
10918
10817
10301
73032
10043
85028
79024
63030
62022
10003
10062
10002
56008
10211
56019
55009
50019

Description

Engine, Honda & HP

Engine, Kohler 8 HP

Nut 5/16-18

Washer, Lock 5/16

Washer, Flat 5/16

Bolt, Carr. 5/16-18 n 1-3/4
Belt, Carr. 5/16-18 = 1-1/2
Key 1/4"Sq. x 1-1/2

Sheave 30D x 2Gr.B x S5SDS
Bushing, Sheave SDS x 1"Bore
Belt 51L.-440

Sheave 30D x 2Gr.B x 1"Bore
Arbor Shaft 1"RD x 18-1/2"L
Bearing, Ball 1" 2-Hole Flange
Screw, Cap 7/16-20 n 1-1/4
Washer, Flat 7/16

Nut, Lock 7/16-20

Arbor Backing Plate

Pin, Roll S5/16 = 2

Arbor, Blade Retaining Cap
Washer, Int. Tooth 1”

Nut, Jam 1-14

Gty .

1
1
4
4
4
4
4
2
1
1
2
1
1
2
4
4
4
1
1
i
i
1




PARTS LIST ADDENDUM EFFECTIVE

1-1-82

Model (=10
TRANSPORT WHEELS
(OPTIONAL)

Item #| Part # Description Qty.
1 49017 Axle Shaft 3/4"Rd x 6-1/2"L 2
2 10124 Pin, Hair Cotter 1" 2
3 103086 Pin, Cotter 3/16 x 1-1/2 4
4 80028 Wheel 6 x 2 x 3/4"Brg. 2
5 10009 washer, Flat 3/4 2




